SiRUSA

Z=H4[E
PARTS LIST

1500Qe




Series Parts Group Subclass Remark Page
SirUSA T
PARTS LIST 500Qe Date
2024/07/30
. e SR
& o & 4| /| B |0 ||| |
i R & R EEH (B g FEE] oy s iR | ST 5
0, 0, =} 5 i1 Az L
w5t apat [mar T |3t | 5 | PE i | mpn | T
1
T|537Qe| —ARHEAT B R
-504M | B> FARSELASHE (213100|277008(2774181277404|p2 3 4| LP26 |KG131-E| KI10F [KF25-A{KI09B-E| DC27#11
3-04 | A FEHERE
—RRAE4) S~
547Qe| E4> FIR EHEA
SIAM|TRAFLFBEZE Mo e | B 104 p25S3E-4| LP26 | KG142-E| KJ13F [KF26-A|KJ11B-E[DC27#11%2
-3-24 | IREERTAE IRAEE
WES
—Re g4 S
557Qe| B4 R HEF~
S1O6M| BEIRHRAZ BB |V (FTIE2ATI3181277330) psoq. A | LP26|KG1S3-E| KII3F [KF26-A[KI1IB-E|{DC27#14%2
335 | IR EAEIFE 4B
#MEE 0.8cm
1 2 3 4 5




Series Parts Group Subclass Remark Page

SiRU3A O,

PARTS LIST 500Qe Date

2024/07/30
[l
- "\Q‘ |
® ~ @ e/ b o @] |
PURPOSE vof | No.op | ¥ NEEDEL| LOWER
— mnor| ppEp || PRESSER| UPER (NEEDLE| WAS |° " | NO.OF
’ ' uRmo| FOOT |LOOPER| CLAMP NEE
ME| DOG [ HER | ot | sarr| NEEPLE

General sewing |
537Qe| for thin-middle- |
-504M|  thick cloth,  [*12100\27700812774181277404 |p) 53 4| 1 P26 |KG131-E| KI1OF [KF25-A[KJ09B-E| DC27#11 |
applicable to !

-3-04 : :
trousers piperation

General sewing for
thin-middle-thick
547Qe| cloth, shoulder and
-514M | armpit sewing  |*00} 2108 (2774181277404 p) S3E-4| LP26 |KG142-E| KJ13F [KF26-A[KJ1B-E{DC27"11%2

-3-24 | knitting underwear
and women
and chidren clothes

General sewing for
557Qe| thin-middle-thick
-516M| cloth,applicable to [*17>17|277324|277318.277330| p54.A | LP26|KG153-E| KJI3F [KF26-A|KJ11B-E|DC27414*2
-3-35 | trousers bed-gown

shirt




o

o em

ol Z |3 S

a| — |9 §
o
A

=

—

@

£

(0]

o

(2]

(2]

©

©

a

jm}

@)

Q

3

sl Y

e O

T

©

o

o O

5 O

SiRUSA

PARTS LIST




Series Parts Group Subclass Remark Page
SiRUBA ”»
seauence | 500Qe 01 Date
LIST 2024/07/30
l?"?‘)ﬁ TR o2 7% Naiis 2 & Amt. Req.
Ref.No| Part No. 3 4 5
1 V20-2-7 = top cover 1 | 1
2 M1-2 1RET screw 4 4 4
3 V20-2-9 B gasket 1 1 1
4 MI1-4 HER cushion rubber 3 3 3
5 M1-5 HIRE oil idverl gauge washer 1 1 1
7 MI-7 92T screw 4 4 4
8 V20-2-10 | £& left cover 1 1 1
9 M1-9 Xt bed pin 4 4 4
10 M1-10 FIEES front cover hinge washer 1 1 1
11 MI1-11 M pin I I I
12 MI-12 AISZR front cover hinge [ 1 1
13 M1-13 RN EEE hinge pin spring | 1 |
14 M1-14 $RET screw I I |
15 MI-15 12T screw 3 3 3
16 M1-16 BIEEFE front cover snaping 1 | 1
17 M1-17 12T screw I 1 I
18 MI-18 9247 screw I 1 I
19 MI1-19 THEMNR locking plate 1 1 1
21 MI-21 AiES frong cover I | |
22 M1-22 12T screw 2 2 2
23 M1-23 TR S ninge pln I 1 I
24 M1-24 28T screw 3 3 3
25 MI1-25 HRET screw 3 3 3
26 M1-26 BIFSIEMR front cover guard ] 1 1
27 V20-5—1 Eaman lead frame 1 1 ]
28 7018 9RET screw 2 2 2
29 V20-2-11 HEE left cover washer ] 1 ]
30 747-2-12 | LEHEZIIMR upper looper sealing plate 1 1 [
31 747-2-13 e iR E upper looper sealing plate washer 1 1 1
2 3 4 S5




o

(0] eB
N~

mﬁmm

S~ |al §
Al
o
Al

'

-

©

IS

[0]

o

(7]

(7]

©

(6]

Ke]

=]

n

o

>

° QN

o

(O]

(2]

g ©

©

[a

Series

500Qe

SiRUSA

PARTS LIST




Series Parts Group Subclass Remark Page
SiRUBA "
seauence | 500Qe 02 Date
LIST 2024/07/30
Fr SR | S 4R o 3% Al B 2 Amt. Req.
Ref.No| Part No. 3 4 5
1 M2-1 ®mae to cloth plate | 1 0
SM2-1 Hma to cloth plate 0 0 1
2 M2-2 #hin shaft pin | 1 1
3 M2-3 1247 screw I I I
4 M2-4 HE copper sheathing | 1 1
5 M2-5 Bh washer 2 2 2
6 M2-6 Niti% gl washer I I I
7 M2-7 9247 screw 3 3 3
8 M2-8 BhH washer 3 3 3
9 M2-9 1287 screw 3 3 3
10 [ M2-10 PR cras pad | 1 1
1| M2-11 12T screw 2 2 2
12 M2-12 BETER cloth blate lower plate 1 1 0
5M2-12 HE TSR cloth blate lower plate 0 0 I
13 | M2-13 9247 screw I I I
14 | M2-14 Bh washer | 1 1
15 | M2-15 R bach plate I 1 1
16 | M2-16 S spring 1 1 1
17 | M2-17 Eh{IIEET shaft screw 1 1 1
18 | M2-18 1287 screw 1 I I
19 | M2-19 +Z snapring I I I
20 | M2-20 PHEE crash pad | 1 1
21 M2-21 H2ET screw 2 2 2
22 M2-22 TIIZEtER lower knife holser bnek plate 1 1 1
23 M2-23 25T screw 1 1 1
24 M2-24 #}R washer 1 1 1
25 | M2-25 1247 screw 6 6 6
26 M2-26 BEMN rear window plate 1 1 1
27 | M2-27 1287 screw 6 6 6
28 | M2-28 1287 screw 2 2 2
29 M2-29 #}R washer 2 2 2
30 | M2-30 M= shield | 1 I
31 M2-31 S ZE holder 1 1 1
32 M2-32 BEIRR rear window plate washer 1 1 1
33 M2-33 #}R washer 2 2 2
34 M2-34 28T screw 1 1 1
35 M2-35 a2 holder 1 1 1
36 M2-36 HEET screw 2 2 2
37 M2-37 REHENR cloth back plate 1 1 1
38 M2-38 “LEN poper washer 1 1 1
39 M2-39 ELEE upper left cover 1 1 1
40 M2-40 HRET screw 1 1 1
41 | M2-41 A nut I I I
42 M2-42 H2ET screw 1 1 1
1 | 2 3 4 |




SiRUSA

PARTS LIST

Series

Parts Group

Subclass Remark

Page

500Qe

03

1/1

Date

2024/07/30




Series Parts Group Subclass Remark Page
SiRUBA i
SEQUENCE 500Qe 03 Dato
LIST 2024/07/30
AL Name BE Amt Reg,
Ref.No| Part No. 3 4 5
6 M3-6 FHPEHE main shaft | bysgubg asm ] 1 1
7 M3-7 FEh[Z I Seal ring 1 1 1
8 M3-8 FEhB A main shaft queen shaft bearing 1 1 1
9 M3-9 SHIRAEAT oil pump worm ] 1 1
10 M3-10 FEhEh A main shaft bearing 1 1 1
11 M3-11 = shaft end bushing washer 1 1 I
12 M3-12 FTEHEER main shaft light bushing 1 1 1
13 M3-13 #h7%80200 bearing 80200 1 1 1
14 M3-14 BhARE bearing cover 1 1 0
5M3-14 A E bearing cover 0 0 1
15 M3-15 A S EE bearing cover washer 1 1 1
17 SM3-17 Y EmE bulgy pulley bearing 0 0 1
1 S073 REERIRET pulley screw 1 1 1
2 W03 R miRE] 2 pulley screw washer 1 1 ]
3 S070 R dm B4R pulley set screw 1 1 1
4 S085 REERE NIRET pulley set screw 1 1 1
5 $032 B StEmA B ZIEST | rear shafting bearint cover srew 3 3 3
6 S043 SHIRAAFTIRET oil pump worm screw 1 1 1
7 S078 SHEARET screw 2 2 2
8 S019 SHFLIZET screw 1 I 1
9 S022 Bl IRET bearing cover screw 3 3 3
10 V19-1 BT Electrical components 1 1 1
11 V19-2 Fim Handwheel 1 i 1
1 2 3 4 S5




Series Parts Group Subclass Remark Page
SiRrUSA 1
PARTS LIST 500Qe 04 Date
2024/07/30
r‘.
28)

10




Series Parts Group Subclass Remark Page
SiRUS3A ”
seauence | 500Qe 04 Date
LIST 2024/07/30
Bt SHEE o I B & Amt. Req.
Ref.No| Part No. 3 4 5
1 M4-1 AR crank 1 1 1
2 M4-2 12T screw 1 1 1
3 M4-3 BEE rubber plug 1 1 1
4 M4-4 HF pin 1 1 1
5 M4-5 THAR oil wick 1 1 1
6 M4-6 OZlE O ring 1 1 1
7 M4-7 FHIEE needle bar bush 1 1 1
8 M4-8 1RET SCrew 1 1 1
9 M4-9 HITEESR felt for needle bush 1 1 1
10 M4-10 AT needle bar 1 1 1
11 M4-11 1RET screw 1 1 1
12 M4-12 H1ZE needle bar ring 1 1 1
13
14
15
16
17
18
19
20 1 1 1
21 M4-21 HF pin 1 1 1
22 M4-22 9287 screw 1 1 1
23 | M4-23 1247 screw 1| 1
24 M4-24 REAR crank 1 1 1
25 M4-25 25T screw | 1 1
26 M4-26 EHE snap ring 1 1 1
27 M4-27 BhH washer 1 1 ]
28 M4-28 = snap ring 1 1 1
29 M4-29 RER long connecting rod 1 1 1
30 M4-30 1RET SCrew 2 2 2
31 M4-31 L upper shaft 1 1 1
32
33 M4-33 H AR T 1R balance block 1 1 1
34 M4-34 1247 screw 1 1 1
35 M4-35 s needle clamp 1 0 0
36 M4-36 #h needle clamp 0 1 0
37 M4-37 #y needle clamp 0 0 1
38 M4-38 Mt needle 1 2 2
39 M4-39 1RET screw 1 2 2
40 M4-40 sHmE oil seal 1 1 1
1 | 2 3 4 |

11



Series Parts Group Subclass Remark Page
[ ]
SiRUBA o
500Qe 05
PARTS LIST
2024/07/30
5 | B4R ; = Amt Req.
B TEER] 5 @ Name g
Ref.No| Part No. 3 4 5
44 | v20-19-36 | HEE nut | 1
45 |v20-19 53 | OBYEE type “O” washer 1 1 1
46 | V2019 54 | OB[E type “O” washer 2 2 2
47 |v20-19-55 | ERRRE compression rod ) | )




Series Parts Group Subclass Remark Page
SiRUSA O
seauence | 500Qe 05 Date
LIST 2024/07/30
Fr SR | S H4RR 2 5 N 2= Amt. Req.

Ref.No| Part No. 3 4 5
| MS5-1 B2 A pressor foot shaft | | 1
2 M5-2 HF pin | | 1
3 M35-3 BRRAVES pressor foot | | 1
4 M35-4 L5 screw 3 3 3
5 M5-5 ZI4RT] thread cutting knife | 1 1
6 M5-6 E5es finger protector | 1 1
7 M5-7 A ENIRAA Screw I I I
8 M5-8 1257 screw I I I
9 M5-9 B spring | 1 1
10 | Ms-10 RF lifting handle ! I I
11 M5-11 s spring | | |
12 | Ms-12 92ET screw I I 1
13 | M5-13 92ET Screw I I I
14 | M5-14 ER stopper I I I
15 | M5-15 H pin | 1 1
16 | M5-16 KRB washer I I I
17 | 5M5-17 | ERRAIGEEE presser foot 0 0 I
18 | M5-18 B4R presser bar form | | 1
19 M5-19 INERRAD lifter presser foot 0 | 0
20 M5-20 R E presser foot shaft bushing 1 1 1
21 M5-21 B spring 1 1 1
22 M5-22 6 R A B A7 presser foot cranh | | 1
23 M5-23 5 B2 I Hh AR presser foot cranh | | |
24 | Ms5-24 1257 SCrew I 1 I
25 M35-25 Atk stopper 1 1 1
26 | M5-26 3] screw 9 2 2
27 | M5-27 1257 SCrew 1 I I
28 M5-28 eSS nut 1 1 1
29 M35-29 IS BRFERE presser foot lever 1 1 1
30 | M5-30 4y hggk ! I I
31 M35-31 EE spring 1 1 1
32 M5-32 IS BRIAIREET presser foot screw 1 1 1
33 M3-33 B AN [ presser foot base 0 ] 0
34 M5-34 BRIENRER presser foot 1 1 1
35 M5-35 BR/NEBEZER presser foot base 1 1 1
36 M35-36 ERIZFR presser foot holder 1 1 1
37 M3-37 HEET screw 1 1 1
38 M35-38 HEET screw 1 1 1
39 M5-39 RET screw 1 1 1
40 M35-40 BRI 2RI SR presser foot holder conneting plate| 1 1 1
41 M5-41 HEET screw 1 1 1
42 3M5-42 BRRAI4E 4 presser form 1 0 0
4M5-42 ERRAIZB 14 presser form 0 1 0
5M5-42 BRI 4B 14 presser form 0 0 1

1 | 2 3 | 4 |

13



SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

500Qe 06
2024/07/30

14




Series Parts Group Subclass Remark Page
SiRUBA o
SEQUENCE 500Qe 06 Dato
LIST 2024/07/30
Fr o | Z2HRSE & 15 N 2 E Amt Req.
Ref.No| Part No. 3 4 5
1 M6-1 LT3R upper knife driving connecting link 1 1 1
2 M6-2 L7884 upper knife crank 1 1 0
5M6-2 L upper knife crank 0 0 |
3 M6-3 EHEI 1REH crank pin 1 | 1
4 M6-4 AES upper dnife frame rock shaft 1 1 1
5 M6-5 J:IJ%EE%] upper knife frame rock shaft brshing life 1 1 1
6 M6-6 ETBMEER upper knife frame rock shaft bushing right 1 1 1
7 M6-7 2HE washer 1 | 1
8 M6-8 LTIRE upper knife holder 1 1 0
5M6-8 LTI upper knife holder 0 0 1
9 M6-9 8 snap ring 1 1 |
10 M6-10 ETREE upper knife holder pin I
11 M6-11 7] upper knife 1 1 |
12 M6-12 2E washer 1 1 |
13 M6-13 2ES lower knife holder ! 1 0
5M6-13 ‘FJJ”“ lower knife holder 0 0 I
14 M6-14 JTIRER lower knife holder bushing 1 1 1
15 M6-15 -Fﬂ IRIES lower knife holder spring 1 ] 1
16 M6-16 TIZR$ER lower knife holder 1 1 |
17 M6-17 'FJJ lower knife 1 1 1
18 M6-18 TTIEEHR lower knife holder looking plate 1 1 I
1 S057 TEEEST snapring screw 2 2 2
2 S010 L TIeh R ER [E R ET upper knife cramk set screw 1 1 1
3 S043 L TIEhAREH IR ET upper knife cramk pin screw 1 1 1
4 S074 L TEREET upper knife conneting link screw 2 2 2
5 S046 L TIERRET upper knife holder screw ] 1 1
6 S025 L TIRET upper knife screw 1 1 1
7 5036 TTIEARIEET lower knife holder locking plate screw | 1 1 1
8 S033 TTIZRMRET lower knife holder locking platescrew { 1 | 1 | 1
9 S045 T TIfEMRIRET lower knife snap plate screw 1 | 1
10 S022 TTIHENRIZET lower knife snap plate screw 1 1 1
11 NO1 TTIERIZ R lower knife snap plate screw 1 1 1
1 2 3 4 S5

15



Series Parts Group Subclass Remark Page
SiRUBA ”
PARTS LIST 500Qe O 7 pate
2024/07/30
FREARE] 2 @ - BOE Amt Req
Ref.No| Part No. 3 4 5
5 S015 BARERIRET thread guide holder screw 2 2 2
6 1247 SCrew 1 1 1
7 4543 EE 15T set screw 1 I 1
8 S005 BESIEIRET rear needle guard screw 2 2 2
9 5023 EHIEIRET needle guard screw 1 1 1
10 W07 EEHIERE needle tuard washer 1 1 1
1 S017 PRaRIBRET thread take up screw 2 2 2
— 12 $103 HERIRET snap plate screw I 2 2 2
13 S019 FENRIRETII snap plate screw 11 1 1 1
14 S104 FEMRTE 148 ET snap plate set screw 1 1 1
15 V20-11-6 B AR EE front needle plate seat 1 1 1
16 V20-11-7 EET screw 2 2 2
17 V20-11-5 PHER cushion rubber 2 2 2

16




Series Parts Group Subclass Remark Page
SiRUS3A "
seauence | 500Qe 07 Date
LIST 2024/07/30
FoE | SHESE  + 13 - B E Amt Req.
Ref No| Part No. 3 4 5
1 M7-1 SRR E thread tension spring 2 2 2
2 M7-2 TARIRE] thread tension screw 3 4 4
3 M7-3A SRR thread tension nut 3 4 4
4 M7-4 RAERIEBE thread tension spring 3 4 4
5 M7-5A AR I BhES thread tension spring retainer house 3 4 4
6 M7-6 2R thread tension disc 6 8 8
7 M7-7 NERR B thread tension disc washer 6 8 8
8 M7-8A IBARMR thread guide 2 3 3
9 M7-9 PrARHR upper thread take-up I 1 0
5M7-9 PraRR upper thread take-up 0 0 I
10 M7-10 BohE 0il box 1 1 1
11 M7-11 HEEEZE oil felt 1 1 1
12 M7-12 BARZR thread guide 1 1 1
13 M7-13 WHRER oil box washer 1 1 1
14 M7-14 JHEER oil felt 1 1 1
15 M7-15 BRI tension spring 1 1 1
16 M7-16 RARRZR thread controler disc holder 1 1 1
17 M7-17 S spring 1 1 1
18 M7-18 1RET screw 1 1 1
19 M7-19 W R 5 throat plate positionign rod 2 2 2
20 M7-20 # ik e throat plate barcket 1 1 1
21 M7-21 IBARZR thread mark guide 1 1 1
22 M7-22 EHE teat needle guard 1 1 1
23 M7-23 AERE thread tension spring 1 2 2
24 4M7-24 A& £ front needle guard 0 1 0
3M7-24 AiEEHE front needle guard 1 0 0
5M7-24 AicEEHE front needle guard 0 0 1
25 4M7-25 #ik throat plate 0 1 0
3M7-25 #ik throat plate 1 0 0
5M7-25 #HiR throat plate 0 0 1
26 M7-26A BARIR thread guide 0 1 1
27 5M7-27 BAR thread guide 1 1 1
28 5M7-28 E needle guard 1 0 0 1
29 5M7-29 TR needle guide I1 0 0 1
30 M7-30 EHHERE needle guard barcket 1 1 0
5M7-30 EEHERE needle guard barcket 0 0 1
31 M7-31 FEMR snap plate 1 1 1
32 M7-32 FERE snap plate washer 1 1 1
33 M7-33 BRI thread guide 1 1 1
1 S045 12T screw 2 2 2
2 S035 FHRIRET throat plate screw 2 2 2
3 S016 BIEEFTARIEET fornt needle snap screw 1 1 1
4 S061 AR EELR throat plat barcket screw 2 2 2
| | |
1 2 3 4

17



Series Parts Group Subclass Remark Page
SirUSA 1/1
PARTS LIST 500Qe 08 DA
2024/07/30
FF 5t | EHRSE £ 15 R 2 & Amt Req.
Ref.No| Part No. 3 4 5
10 S027 AR ZI EARIRET thread amount regulating plate 2 2 2
11 S037 TR L EARIZET screw 1 1 1
12 S014 EETIBARIRET looper shaft thread guide screw 2 2 2
13 W08 B AR ERE looper shaft thread guide washer 2 2 2
14 $097 L E S EERIRET upper looper shaft thread plate screw | 1 |
15 5062 L EHEIEARIRET upper looper shaft thread plate screw 1 1 1
16 S012 BIREREARIRET thread holder snap plate screw 1 1 1
7 17 S095 TR EETEMRIRET thread holder snap plate screw 1 | 1
18 S015 L EHEERET upper looper set screw 1 1 1

18




Series Parts Group Subclass Remark Page
SiRUBA O
SEQUENCE 500Qe 08 Dato
LIST 2024/07/30
FF sk | ZH4RE £ 15 Nt #E Amt Req.
Ref.No| Part No. 3 4 5
1 M8-1 EHER looper link 2 y) 2
2 M8-2 B EARER looper link holder 2 2 2
3 M8-3 BEEE thickness washer 0 1 0
5M8-3 EEE thickness washer 1 0 1
4 M8-4 L& EtEh upper looper shaft 1 1 1
5 MS8-5 REE big washer 1 1 1
6 M8-6 LEHEHBER upper looper shaft rear bashing 1 1 1
7 M8-7 L EHEAER upper looper shaft foot bushing 1 1 1
8 M8-8 e S ah T upper looper shaft oil seal 1 1 1
9 M8-9 e SRR upper looper shaft crant 1 1 1
10 M8-10 L EHIZR upper looper shaft bar 1 I 1
11 M8-11 AR connecting rod shaft pin 1 1 1
12 M8-12 EEER washer 1 1 1
13 MS-13 AR oil wick 1 I 1
14 M8-14 L E S EIEIR upper looper slide bar slidel block 1 1 1
15 MS-15 HEE oil felt 2 2 2
16 M8-16 JHEE oil felt I I I
17 M8-17 AR oil wick 2 2 2
18 M8-18 MR acreen oil plate 1 1 1
19 M8-19 Btk felt plate 1 1 1
20 M8-20 BIREIER thread hlder snap plate | 1 1
21 M8-21 L E SIS IR upper looper shaft slide bar bracket | 1 1
23 M8-22 JHES oil seal 2 2 2
23 M8-23 HE oil tube 1 1 1
24 M8-24 HE oil tube | 1 1
25 M8-25 RERZIER thread amount regulating plate 1 1 1
26 M8-26 EEHERLAR upper looper thread guide 1 1 1
27 M8-27 L EHBRR upper looper shaft thread plate 1 1 1
28 M§-28 HhAETER shaft bearing guaid 2 2 2
29 MS8-29 R BT U A lower looper holder copper 1 1 1
30 M8§-30 o E looper 1 1 1
31 M8-31 & EB) IR upper looper crank bearing 0 1 0
5M8-31 LFEEHEENhR upper looper crank bearing 1 0 1
32 M8-32 FIRE threading rube ) 2 2
33 M8§-33 MFLBLFR two for thread guide 1 1 1
1 5074 EARIEET shaft screw 8 8 8
2 50384 AR I ERET scre 2 2 2
3 S058 L& e RIRET upper looper shaft crank screw 1 1 1
4 w12 S A AR E upper looper shaft washer 1 1 1
5 S009 L EEh ph AR AR link pin set screw 1 1 1
6 S101 EEHHBIRIRET nexagon socket screw 1 ] 1
7 S036 L ES BT upper looper shaft screw 1 1 1
8 W04 R EEEE wather 1 1 1
9 S032 EEHEBARERIRET | upper looper shaft thread guide screw | 2 2 2
1 [ 2 [ 3 [ 4 [

19



SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

500Qe 09
2024/07/30

20




Series Parts Group Subclass Remark Page
SiRUBA o
SEQUENCE 500Qe 09 Dato
LIST 2024/07/30
Fr ok | Z2HRSE £ & Naiice 2 Amt. Req.
Ref.No| Part No. 3 4 5
1 M9-1 EEE lower looper shaft copper bushing 1 I 0
5M9-1 EEE washer 0 0 1
2 M9-2 T & EhEAE lower looper shaft washer 1 1 1
3 M9-3 p:iES) oil seal 1 1 2
4 M9-4 TEHFER lower looper tront bushing 1 1 1
3 M9-5 TEHEER lower looper rear bushing 1 1 1
6 M9-6 TEEHZR lower looper holder 1 1 1
7 M9-7 TEHiRER lower looper crank washer 2 2 5
8 M9-8 TE & lower looper 1 1 1
9 M9-9 gl copper washer 1 1 1
10 M9-10 AR thread quide 1 1 1
11 M9-11 TEEHIBAR lower looper thread guide 1 1 1
12 M9-12 TEH=FLB AR lower looper 3-thread guide 1 1 1
13 M9-13 T Eh lower looper shaft 1 1 0
5M9-13 T Eh lower looper shaft 0 0 1
14 M9-14 T SRR AR lower looper crank 1 1 0
5M9-14 T HHEE AR lower looper crank 0 0 1
1 S036 T E EIRET lower looper shaft screw 1 I 1
2 W04 EEBE elastic washer 1 1 1
3 S101 EEN R ARIRET crank screw 1 1 1
4 S060 TEEIRET cower looper holder screw 1 1 1
5 w12 TEHZRRE lower looper holder washer 1 1 1
6 w07 T ZREE lower looper holder washer 1 1 |
7 S022 TEFHIRET lower looper screw | 1 1
8 S032 TEdHR iR lower looper thread guide screw 1 1 1
9 S067 HARERET crank screw 0 0 2
10 S015 HHARIRST crank screw 0 0 2
1 2 3 4 S5

21



SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

500Qe 10
2024/07/30

22




Series Parts Group Subclass Remark Page
SiRUBA o
SEQUENCE 500Qe 10 Dato
LIST 2024/07/30
J'?" %ﬁ, gﬁz%ﬁ %Jﬁ’. % ﬁﬁ? Name %[ = Amt Req.
Ref.No| Part No. 4 5
| SM10-1 AlEE #29 front looper shaft holder 0 0 1
2 SM10-2 A &t front looper 0 0 1
3 5M10-3 AT AR A front looper shaft regulding washer 0 0 1
4 SM10-4 Al AR frong looper cranlk 0 0 ]
5 5M10-5 R EAR regulafting plate 0 0 1
6 5M10-6 FENMREH tegulating palte pin 0 0 2
7 5M10-7 JHAR oil thread 0 0 2
8 5M10-8 AIEHERER front looper shaft front bushing 0 0 1
9 5M10-9 AIEHEMEER front looper shaft rear bushing 0 0 1
10 SMI0-10 | A% 5t frong looper shaft 0 0 1
11 5M10-11 | BEEHEE driving lever 0 0 1
12 SM10-12 | ERENRRIR driving crank 0 0 1
13 5M10-13 | FiE$E1R front looper slide block 0 0 1
1 S005 B SRR R ET front looper thread ruide screw 0 0 1
2 S016 B E TR ET front looper guide set screw 0 0 1
3 S060 B ERMRET front looper holder set screw 0 0 1
4 w12 BEE T ERIRFTEL front looper holder screw washer 0 0 2
5 S028 BUE T B ARARET front looper crank screw 0 0 2
6 S101 BUE S RER [EWRET | front looper crank holder set screw 0 0 1
7 S043 ERENRRIRTES4 nexagon socket sefscrew 0 0 1
8 S094 ERENRhIREETE 44 driving levdr set screw 0 0 1
9 S093 EREhph R AR ST driving lever set screw 0 0 1
10 E03 £ snapring 0 0 1
1 2 3 4 S5

23



SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

500Qe 11
2024/07/30

24




Series Parts Group Subclass Remark Page
SiRUBA ”
SEQUENCE 500Qe 11 Dato
LIST 2024/07/30
RO | SRS & g Name B E Amt Req,
Ref.No| Part No. 3 4 5
1 5M1I-1 KREhEAR bearing snap uing screw 0 0 1
2 5M11-2 ERES R bfeat guide camtop 0 0 1
3 5M11-3 AR shaft snap crank screw 0 0 1
4 5M11-4 HhiR A shaft snap washer 0 0 1
5 5M11-5 TEEhEh R crank adjusting pin wather 0 0 1
6 SM11-6 TREh e iR crank adjusting pin nut 0 0 1
7 5M11-7 BHAEER holder finger nut 0 0 1
8 SMI11-8 BHIER holder finger 0 0 1
9 5M11-9 A thread guide plate screw 0 0 1
10 5M11-10 | $T#R N8R thread guide plate screw 0 0 1
1 5M11-11 | B4R thread guide finger set screw 0 0 1
12 5M11-12 | B4R thread guide for 2-thread screw 0 0 s
13 5M11-13 | B4RZR washer 0 0 1
14 5M11-14 | FHEEE thread guide hook screw 0 0 1
15 5M11-15 | FRfitk 0 0 1
16 | 5Mil-16 | BIRIR thread guide hook 0 0 1
17 5M11-17 | ZBRIBARIR 2-thread thread guide 0 0 1
18 5M11-18 BEGNR rear thread guide finger set screw 0 0 1
19 5M11-19 | BREE thread guide tube bushing 0 0 2
20 5M11-20 | BERE thread guide tube 0 0 1
21 5Mi1-21 | BERERIR thread guide tube olamp 0 0 2
22 SM11-22 | BRARE3ZR thread tension plate holder 0 0 1
23 SMI1-23 | ZRAR$E holder spool 0 0 1
24 SM11-24 | RERR holder spool 0 0 2
25 SMI11-25 | FRAREE holder spool spring 0 0 1
26 5MI11-26 | FABRIESEHARIEEEET | presser nut 0 0 1
1 S002 A TR E IR ET bearing snap ring scrwe 0 0 2
2 S009 FTAR N 8m]B4A cam set screw 0 0 2
3 S101 FEEHHRARRET crank set screw 0 0 1
- W12 15 B AR 20 crank washer 0 0 1
5 W06 HRAR 5 22 A crank adjusting pin wather 0 0 1
6 N02 RS S) crank adjusting pin nut 0 0 1
7 NO3 AR ISR thread tension scrwe nut 0 0 1
8 S032 AR LEMRET thread tension screw 0 0 1
9 S003 IBARARIRET thread guide plate screw 0 0 2
10 S017 BASIRIRET thread guide plate screw 0 0 1
11 S038 EARPOE EIRET thread guide finger seet screw 0 0 1
12 S027 — BB AR IR AR ET thread guide for 2-thread screw 0 0 3
13 Wil BE washer 0 0 1
14 S020 FAFIRURET thread guide hook screw 0 0 1
] 2 3 | 4 5

25



SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

500Qe 12
2024/07/30

26




Series Parts Group Subclass Remark Page
SiRUBA i
SEQUENCE 500Qe 12 Dato
LIST 2024/07/30
F| RS & s NaGE # 8 Amt Reg.
Ref.No| Part No. 3 4 5
1 M12-1 XA 23R stich length reglating shaft 1 1 1
2 MI12-2 $EEAENE spring 1 1 1
3 M12-3 XA mE oil washer 1 1 1
4 M12-4 #EE SRS AR stitch length regulating cam asm 1 1 1
5 M12-5 #EBHEN B 1R stitch length regulating block 1 1 I
6 MI12-6 HEEREN BIRERE stitch length regulating block sprin 2 2 2
g M12-7 #EE R stitch length cam 1 1 1
8 M12-8 #1 PSR EAERAR stitch length regulating plate I I I
9 M12-9 et feed lingth cam 1 1 1
10 M12-10 XS feed cam spring 1 1 1
11 MI2-11 e ) feed cam pin 1 1 1
12 MI12-12 ERER feed link I 1 1
13 MI12-13 EENEHK feed rod rolling pin bearing 1 1 1
14 MI12-14 XA feed crank 1 1 1
15 M12-15 =EEER differential link | 1 1
16 MI2-16 =ENRIR dofferential crank | 1 1
17 M12-17 tHF pin | 1 1
18 M12-18 EEHER differential shaft bearing 1 1 1
19 M12-19 HE oil seal 1 1 1
20 M12-20 BB snap ring 1 1 1
21 MI12-21 EE spring 1 L 1
22 M12-22 26 washer 1 1 1
23 M12-23 SRENER regalating block | I 1
24 M12-24 FE washer 2 2 2
25 M12-25 Ef I ER R feed cam 1 1 0
26 M12-26 HE| washer 1 1 i
27 M12-27 EEREZ differential regulating holder 1 1 1
28 MI12-28 SEENIEET regulating screw 1 1 1
29 M12-29 = regulating screw spring 1 1 1
30 M12-30 EHIERER differential rigulating link 1 1 1
31 SM12-31 | BHARERR SR crank link cam 0 0 1
1 $096 EENEFTIRET differential link screw 1 1 1
2 S101 ZEE AR ET differential crank screw 2 2 2
3 S028 EEEET snap ring screw 1 1 1
4 Wi5 AR washer 1 1 1
5 S01 HE washer 2 2 2
6 S037 EEEREIRRET differential positon screw 1 1 1
7 S012 EEEET spring screw 1 1 1
8 S034 EHHEZNERERET | differential set screw ] 1 1
9 S079 o3 4) screw I 1 1
10 S027 EEEERET differential positop screw 1 1 1
11 S032 EBEEZeIRET differential positop screw 1 1 1
12 S043 # EEsR BN ke dm IR ET stith length 4 4 4
13 S008 AR IEET feed cam regulating screw 1 1 1
14 So11 Ef L ERtRET feed cam screw 1 1 1
15 S040 EET screw 1 1 1
16 S036 IR ENBR MR IR ET stitch length screw 1 I 1
1 [ 2 [ 3 [ 4 [

27



Series Parts Group Subclass Remark Page
SiRUBA "
PARTS LIST 500Qe 1 3 pate
2024/07/30
l?"_ i ’gﬁ:?ﬁ%ﬁ £ & Niiiié = Amt Req.
Ref.No| Part No. 3 4 5
8 S012 A HBiRIRET crank screw (left) 5 5 5
9 S069 iR A B IR ET crank slide block cover screw 2 2 2
10 S034 OF R SREEETII tooth rorks screw | | 1
11 S046 PR X IRIRETI tooth rorks screw 4 4 4
12 S031 R8T screw | 1 1
13 NO2 GEMERIHIES recd crank pin shaft nut 1 1 1

28




Series Parts Group Subclass Remark Page
SiRUBA ”
SEQUENCE 500Qe 1 3 Date
LIST 2024/07/30
5% | SH4RR 2 % N Z £ Amt. Req.
Ref.No| Part No. 3 4 5
1 M13-1 TFiEiER doy link plate 1 | 1
2 M13-2 EmIR feed doy holder 1 I 1
3 M13-3 EEFR differential feed doy holear 1 1 1
4 M13-4 aciER feed doy lift slide block I 1 ]
5 M13-5 BRI Eh A feed doy lift slide block shaft bearing | 1 1 1
6 MI13-6 = snap ring 1 1 1
7 M13-7 EBXBIR differential feed slide block | | 1
8 MI13-8 AR (R N slide block eccentric share 1 | 1
9 M13-9 EFEMBIRFOR direrential feed slide block eccentic washer | 1 | 1
10 M13-10 BIRROEHER slide block eccentric shaft bushing | 1 1 1
1 M13-11 pegik feed shaft 1 1 1
12 MI13-12 EhMEER feed shaft bashing (left) 1 1 1
13 M13-13 EhHMEER feed shaft bashing (right) | | 1
14 M13-14 e kg feed regulating crank 1 I 1
15 M13-15 B washer 1 | 1
16 M13-16 R OFERER feed doy holder link 1 | 1
17 MI13-17 EMIERE feed doy holer link bashing 1 1 1
18 M13-18 EhRFRERERE differetial feed doy holder link bashing | 2 2 2
19 M13-19 BRI IR E R crank slide block cover 1 1 1
20 M13-20 BEiRIE IR crank slide block 1 I I
21 M13-21 = AR feed regulating crank 1 1 |
22 Mi3-22 =B ER differential feed doy holder link 1 1 I
23 M13-23 EEFRERE differential feed doy holder link bushing | 1 1 |
24 M13-24 EEFRERERE pifferential feed doy holder link bushing washer | 2 2 2
25 M13-25 & hR screw oil plate 1 1 I
26 M13-26 TFEREH), feed doy carrier connection rod 1 1 |
27 M13-27 EEE scaling connecting ring 1 1 1
28 M13-28 MEE AN ES) adjustable oil seal 2 2 2
29 M13-29 eSS scaling connecting rod 1 1 I
30 M13-30 EmFERROEH feed doy link ecentric shaft 1 1 0
5MI3-30 | EfRIFEERCOE feed doy link ecentric shaft 0 0 |
31 M13-31 =T differential dog 1 1 0
5M13-31 EEoF differential dog 0 0 1
32 M13-32 BRETR main feed dog 1 1 0
5M13-32 | EBIXARLF main feed dog 0 0 1
33 M13-33 FEMT main feed dog 1 1 0
5M13-33 FEGETF main feed dog 0 0 1
1 S028 AT ERMRET regulating bushing 1 1 1
2 S005 ST ERIRET feed dog bushing screw 1 1 1
3 5024 TFORIEIRIEST screw 1 1 1
4 S100 F XA FIRET main fed dog screw 2 2 2
5 $029 EEFXEREET dog hloder link ;; 2 2
6 S006 6 oF fo f AR AR ST feed dog lift slide block screw 1 1 1
7 S101 AiXfp e iRRET feed shaft crank screw (right) 2 2 2
1 | 2 | 3 | 4 | 5

29



SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

500Qe 14
2024/07/30

V19-1

30




Series Parts Group Subclass Remark Page
SiRUBA o
seauence | 500Qe 14 Date

LIST 2024/07/30

AR BHERE] o m e BE Amt Reg
Ref.No| Part No. 3 4 5
1 Mi4-1 SHIR L EG oil pump worm gear 1 1 1
2 M14-2 BIRRAEERE oil pump rotator bushing 1 1 1
3 M14-3 HRER R oil pump rptatpr shaft 1 1 1
4 MI14-4 HMRAEEER oil pump rotator 1 1 1
5 M14-5 HRER oil pump cover plate 1 1 |
6 Ml -6 JEShEs oil clearner 1 1 1
8 M14-8 EHESE oil clerner cover 1 1 1
9 M14-9 2y = T oil clerner cover seal ring 1 1 1
10 M14-10 EBRT ingicaing plate ] 1 1
11 Ml4-11 HE oil tbe 1 1 1
12 M14-12 HEEE oil tube joint 1 1 1
13 M14-13 SHEEEI oil tube joint I 1 1
14 M14-14 HERE oil tube shap ring 4 4 4
15 M14-15 BB lubrcate bushing 1 1 1
16 Ml4-16 L EChES upper screen 1 1 1
17 M14-17 THCH2S lower screen I 1 1
18 M14-18 AN regulating pin 1 I 1
22 M14-22 AR oil pan 1 I 1
23 M14-23 HEREE oil pan washer 1 1 I
26 M14-26 HEIMEE oil seal 1 1 ]
27 M14-27 AR LT oil pan magnet 1 1 1
28 M14-28 TR AR oil pan magnet cover 1 1 1
29 M14-29 A RAEEESR oil screen holder 1 1 1
30 M14-30 A oil screen felt 1 1 1
32 M14-32 IR AR oil pump asm | 1 1
1 S057 AR MR ERIRET oil pamp worm gear screw 2 2 2
2 S024 TR HARE] oil cleaner screw 3 3 3
3 S086 SHEREEIRET oil tube joint screw 1 1 1
4 S063 B EERIRET oil tube joint screw 1 1 1
5 S052 B H2siRET oil screen screw 1 1 1
6 S039 TR = IRET oil screen cover screw 3 3 3
7 S042 HERETES T IRIRET oil boy finger screw 2 2 2
8 5037 AR M S ER IR ST oil pan magnet cover screw | 1 1 1
9 S066 AR THURIR ET oil pan oil screw 1 1 1
10 S048 JRIRIEET oil pump screw 1 1 1
1 S065 HIRESIESET oil pumps asm svrew 1 | 1

] 2 4 5

31



. Series Parts Group Subclass Remark Page
SlHUBH 1/1
PARTS LIST & 1 5 Date

SEQUENCE 500Qe
LIST 2024/07/30
0O, % 2 0, S = . .
F sk | SH4RT £ 1% Naihe 2 2 Amt. Req
Ref.No| Part No. 3 4 5
M15-1 JHE oil seal 1 ] 1
A 2 M15-2 it S aN2s needle cooler 1 1 0
5M15-2 S AN needle cooler 0 0 1

3 MI15-3 HE oil tube bracker 1 1 1

4 M15-4 B2 Al AR oil wick 1 ] I

5 M15-5 T hHEZE lower oil cover 1 1 |

6 MI15-6 THEE lower o1l box 1 1 1

7 M15-7 SR oil felt 1 1 0

5M15-7 SRR oil felt 0 0 1

8 M15-8 JHER oil wick 1 1 |

B 9 M15-9 Pkl L e cloth guide holder I | 1
10 MI15-10 TR oinge plate 1 1 1
11 M15-11 B HtRiR oil felt block | 1 1
C
© 9
D
@
E
1 2 3 4 5

32




SitUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

500Qe 16
2024/07/30

33



Series Parts Group Subclass Remark Page
SiRUB3A "
SEQUENCE 500Qe 16 Date
LIST 2024/07/30
F 5% | SHARTE 2 % Niiiia 2 E Amt Req.
Ref.No| Part No. 3 4 5
1 M16-1 k= upper thread columm 1 1 1
A 2 M16-2 TE lower thread columm 1 1 1
3 M16-3 E bushing 1 1 1
4 M16-4 RITARZE long thread spool troy bracket 1 1 1
5 M16-5 BRI thread guide hook 4 4 4
6 M16-6 RITHE spool pin 3 4 5
7 M16-7 AREE spool tray 3 - 5
8 M16-8 HREEUE centering device 3 4 5
9 M16-9 s clamp plate 1 1 1
10 M16-10 ARABER spool tray cushion 3 4 5
B 11 MIl16-11 LR TS thread tuide connecting bar 1 1 1
12 M16-12 BuI%EE thread guide joint 1 1 1
13 M16-13 ElE MR thread stamcl holder l I |
14 M16-14 B thread guide bar 1 1 1
. 15 M16-15 RERE thread spool trav bracket 1 1 1
16| Mi6-16 | iBERIR thread guide plate l 1 |
17 M16-17 FEARZR thread spool tray sracket 1 1 1
18 M16-18 IBARIR thread guide hook 3 3 3
cl_ 19 M16-19 ¥ rubber seal 1 I 1
I S088 BHRIRIEST thread guide hook screw 4 4 4
2 NO6 BRIRES thread guide hook screw 4 4 4
3 w02 BIRIREE thread guide washer 4 4 4
| 4 S075 FRZRIZET clamp plate screw 3 3 3
5 S051 ERZRIRET styck holder screw 1 1 1
6 NO4 EE nut 8 8 8
7 W16 TERE lower washer 2 2 2
8 NOS S, nut 1 1 |
D 9 W05 BE washer 4 4 4
10 S087 B EARIEET thread stand holder screw 1 I |
11 S089 [E E M E IR ET thread stand holder join screw 1 1 1
E
1 2 3 4 S5

34




Series Parts Group Subclass Remark Page

SirUSA 1/1

PARTS LIST 500Qe 1 7 Date
2024/07/30

37 S

S V19-40

35



Series Parts Group Subclass Remark Page

SiRUBA -

SEQUENCE 500Qe 17 Date
LIST 2024/07/30
ok | |AHE4EE ; . =2
Vo | THaB | % B | Description o

4 (V194 BRI E L electromagnet assembly 1

5 V195 12ETMex12 Screw 2

6 [\19-6 Bl AR electromagnet assembly 1

A7 NVio7 12ETM6x12 Screw 2

9 (V199 tHF Pin 1

10 |V19-10 H2ET Screw 2

11 v19-11 2R Safety swich assembly 1

12 V1912 EE MR Retaining cover 1

13 V19-13 25T Screw 2

14 |V19-14 9247 Screw 6

15 [V19-15 fEMR1 Striker (plate) 1

16 |\/19-16 i latch 1

17 NV19-17 EJ] stationary knife 1

B 18 |V19-18 YN T] & e cutter install seat 1

19 [V19-19 ) TR cutter connecting rod pin 1

20 (v19-20 N T)ER cutter connecting rod 1

21 [V19-21 257 screw 1

22 |v19-22 S1ERE split washer 1

23 |V19-23 9247 screw 1

24 |V19-24 HE| washer 5

25 |V19-25 BE washer 5

26 |V19-26 B spring 1

C 27 |v19-27 EPREEIES The movable knife assembly 1

28 |V19-28 M OERE split washer 1

29 |V19-29 YEET screw 2

30 |V19-30 25T screw i

31 |V19-31 % JEL 48 14 Suction assembly 1

_| 32 |V19-32 BIZENIERI25481F | The reicever component 1

36 |V19-36 12ETM4AXT.5 Screw 1

37 |v19-37 3R Washer 1

39 [V19-39 BRI BT 5 Magnetic Iron 1

40 |V19-40 JLER optical sensor 1

D 41 |[v19-41 =) Sewing table 1

42 |v19-42 BI42E5RE Thread cutting switch 1

43 [V19-43 28 Support 1

44 [V19-44 BRIEER Guidance panel 1

45 |V19-45 [EY Screw 2

46 |V19-46 92ET Screw 2

E
1 2 3 4

36




Series Parts Group Subclass Remark Page
SiRUB3A o
e | 500Qe 18 Date
LIST 2024/07/30
Fr 5% | S 4R S - o & Amt Req.
Ref.No| Part No. 3 4 5
1 MI17-1 PEEEFEAR machine head plate 1 1 1
2 M17-2 AR head shockproof cusion 3 3 3
3 M17-3 IEFTM8X55 screw 4 4 4
4 M17-4 FEARIEET E E5E screw 4 4 4
5 MI17-5 REE pig washer 12 12 12
6 M17-6 RRERE plate doy link bushing 4 4 4
7 M17-7 BERIE RE row material trollgh bracket 1 1 1
8 M17-8 HERME (1) row material trough (1) 1 1 1
9 M17-9 BERIE(2) row material trough (2) 1 1 1
10 M17-10 HEERER head shockproof cushion 1 1 1
1 S076 HER SRR 5T row material seat screw 3 3 3
2 W13 HERlI S E row material washer 4 4 4
3 S077 BERIFEIRET row material screw 4 4 4

37



SiRUSA

PARTS LIST

Series

Parts Group

Subclass Remark

Page

500Qe

19

1/1

Date

2024/12/2

BK{E el 4 BT AEH

BK device parts

1

RE‘?‘IG %:j‘tsﬁ }JJ‘:; 2 o Am%%eq
1 V19S-BK1 |{[E4k$t4 7)1  [needle plate knife assembly 1
2 [VI9S-BK2Z |f#l[=l4E 7] %240 {4 knife frame components 1
3 |V19S5-BK3 |4k&A cloth plate assembly 1
7 4 |V195-BK4 | B4 presser foot assembly 1
5 |V19S-BKS |$#tiR needle plate 1
| 6 |V19S-BK6 |iEAnFiAE feed dog assembly 1
7 |V19S-BK7 |faim stopper 1
8 |V19S-BKS |ug4] screw 1
q V195-BK9 |15 [o) 4kt 4w ps BK needle plate barcket 1
1 | 2 | | 4 5

38




20

500Qe

SitUSA

PARTS LIST

39



Series Parts Group Subclass Remark Page
SirUsSA 1
SEQUENCE 500Qe 2 O Date
LIST 2024/12/2
F 5% | SRR £ % Naitie B E Amt Req
Ref.No| Part No. 3 4 5
1 Mig-1 HE machine head cover 1 1 1
2 M18-2 JHE5/1000cc oil can/100cc 1 | 1
A 3 Mi8-3 AHEE notes oil 1 | :
4 M18-4 et tundish 1 1 I
5 M18-5 JHE5/50cc oil can/50cc i I 1
6 M18-6 & F(6mm) spanner 1 I )
7 M18-7 &F(Tmm) spanner 1 I 1
8 M18-8 #&F(8mm) spanner ) I )
9 M18-9 A7 AIRF(1.5mm) cross screw driver 1 1 1
10 M18-10 A7SAIRFE(2mm) cross screw driver | 1 1
Bl 1u Mi8-11 A7 ARFE (5mm) cross screw driver 1 : :
12 M18-12 A7NAIRF(6mm) cross screw driver 1 ] |
13 M18-13 BR4A Y (/)N screw driver 1 | |
14 M18-14 124471 () screw driver 1 1 1
-1 15 M18-15 W24 TI(K) screw driver 1 1 1
16 M18-16 BT tweezer 1 ] 1
17 M18-17 EBLF metal guide 1 I 1
18 M18-18 AlFAY presser foot base 1 1 |
C 19 MI18-19 AN B A di presser foot base chain 1 1 1
20 M18-20 M= affach nentbox 1 ] 1
21 S009 JEETIEET thimble screw | 1 |
22 DCX27 H st needle 4 4 4
| 23 M6-17 7] lower knife 1 | |
24 M15-6 iBiEas oil filter 1 I l
D
E
1 2 3 4 S5

40




K‘ SMAIDBRDS)
KAULIN MFG. CO., LTD.

R ERINNRREN , AERSHE RIMRAESTETELEH !

The specification and/or appearances of the equipment described in this parts list are
subject to change because of modification which will without previous notice.
HBL-20W03.DEC.2024



